18847 PARTS LIST 1 | 1/2* X S5/8" REDUCER FITTING
VOLANT AIR INTAKE SYSTEMS 1 | VOLANT FILTER BOX 2 | 1/4* WASHERS 1 | 174 HOSE FITTING
PART N[O.: 18847 1 | VOLANT FILTER BOX LID 1 | 174 LOCK WASHER 1 | 1/2* X 4" BREATHER HOSE
INSTALLATION INSTRUCTIONS 1 | VOLANT AIR FLOW DUCT 1 | 174% NUT 1 [ 3/8* X 6’ BREATHER HOSE
1 | RAM FILTER W/CLAMP 4 | 1/4"-20 TRUSS HEAD SCREWS 1 | 3/4 X 19 174 VINYL TRIM
/>\/>\/>\_<_H__|>Z|_|_UW_N_|I_H__N7\_>ZOW_O_H_—/\_ 1 |3 1/2 X 2 1/2* SLEEVE 4 | 1/4* RUBBER WASHERS 1 ] 3/4* X 13 1/8” VINYL TRIM
TECH SUPPORT: (909) 476-7225 | 2 | #0se cLawp 2 | #6 X 3/4% STAINLESS SCREWS | 1 | VOLANT BRACKET
1 | 17420 BOLT 1 | 3/8" X 3/8° X 1/8" PLASTIC T| 1 | VOLANT “0‘ RING REPLACEMENT
Swnr\m_,,.\mmo (@ NO. 6 X 3/4*
STAINLESS STEEL
(4) 1/4" RUBBER qm qm SCREWS
WASHERS il FILTER BOX LID L0 T T
STOCK o
3/4" X 19 1/4* FLOW VOLANT “0° RING
VINYL TRIM RAM FILTER W/CLAMP SENSOR REPLACEMENT
W/ SPONGE
NOTE: 3/8" STOCK HOSE
: : CONNECT DISCONNECTED FROM
HOSE STOCK DUCT
(o] (] TO VALVE
COVER 3/8° A 1/8* STOCK HOSE
FITTING. NOTE: CONNECT VACUMM LINES
TO PLASTIC T PROVIDED
/4" NUT vOLanT BY VIOLANT.
1/4* LOCK WASHER PLASTIC T 4056
1/4* WASHER i CLAMP
=8 voLANT BRACKET
174 WASHER 172" X 5/8 —
REDUCER .
1/4'-20 BOLT 312 X2 1/2
STOCK BOLT TO ATTACH TO CHASSIS SLEEVE
172 X 4
BREATHER .
HOSE YT 0]
VOLANT FILTER BOX O cLawp
SMOG PUMP
HOSE w
© 1/4* HOSE 3/8" X 6'
ﬂ@ FITTING FOR BREATHER
3/4* X 19 1/4* - SMOG PUMP HOSE VOLANT
VINYL TRIM @ HOSE CONNECTIONS AIR DUCT
W/SPONGE

374" X 13 1/8"
VINYL TRIM
W/SPONGE



